



Fenestration & Glazing  
Industry Alliance

## **AAMA VERIFICATION PROGRAM**

An FGIA Product Verification Program

### **Hereby Verifies that:**

**Caldwell Manufacturing Co.**  
9850 Prosperity Lane  
Williamsport, Maryland 21795

### **Has successfully tested their product(s):**

5000 12" Magnum™ Casement C-C-180 Lbs.-36" Wide 60" High-LR-NLBR

### **In accordance with:**

AAMA 904-21

Voluntary Specification, Performance Requirements and Test Procedures for Multi-Bar Hinges

These products are included in the AAMA Verified Components List. Maintenance of this listing is subject to the conditions and regulations contained in the AAMA Component Verification Program Procedural Guide, CVPM-H-18

Jason Seals  
Certification Manager  
Fenestration and Glazing Industry Alliance

Test Report Date: August 28, 2024  
Test Report Expiration: August 28, 2027

VCL# 1662